
OWSO4R07e.qxd  5/25/10  1:27 PM  Page 1 (2,1)

 

Co-published by 

Energy Efficiency in Wastewater Treatment in North America: 
A Compendium of Best Practices and 

Case Studies of Novel Approaches 

Operations Optimization 



 

 

 
 

 
  

  
   

 
 

 
  

 

 OWSO4R07e 

ENERGY EFFICIENCY IN
 

WASTEWATER TREATMENT
 

IN NORTH AMERICA:
 

A COMPENDIUM OF BEST PRACTICES AND
 
CASE STUDIES OF NOVEL APPROACHES
 

by:

George Crawford
 
Julian Sandino
 

CH2M HILL Canada Limited 

2010
 



                                                                                     

   
   

  
  

     
 

 
 

  
 

 
 
 

 
 

 
   

 
 

 
 

 
  

 
 

 
   

 
 

 
                  

 
[...]
single substrate or a variety of additional substrates.  

♦ Three major drivers promote co-digestion: 
− Digesters in WWTFs are usually oversized. Addition of co-substrates helps to 

produce more gas and, consequently, more electricity at only marginal additional 
cost. The extra electricity produced may cover the energy needs of wastewater 
treatment at a reasonable cost. 

− Co-digestion of manure and certain type of organic wastes (i.e., cheese whey, 
vinegar waste) may provide better conditions for acidification and dilution, which 
can improve digestibility. 

−	 Agricultural biogas production from manure alone (which has a relatively low gas 
yield) is economically not viable at current oil prices. Addition of co-substrates 
with a high CH4 potential not only increases gas yields but potentially increases 
the income through tipping fees. 

♦	 Despite the potential benefits, co-digestion may require additional facilities for 
pretreatment, gas-handling, and treatment; increase solids loading to dewatering 
facilities; and may have impacts on recycle stream, mixing, and heating requirements 
as well as the quality of biosolids produced. 

♦	 In 2002, about 2,000 agricultural plants were in operation in Germany, most of them 
co-digestion facilities. Considerably fewer were in operation in Austria (110), 

3-6 



  

 

     

  
  

 

   

 
  

 
   
  
 

 
    

  
   
   

 
 

 
 

   
 

 
   

 
      

 

Switzerland (71), Italy (> 100), Denmark (>30), Portugal (>25), Sweden, France, 
Spain, England, and some other countries.  

♦	 The exact number of U.S. facilities that are co-digesting manure with other substrates 
is unknown. California currently has about 22 biogas-producing digesters located on 
dairy farms. A process schematic of a typical manure co-digestion facility is 
presented in Figure 3-4. 

Figure  3-4. Process Schematic of a Typical Manure Co-digestion Facility.  
        Reprinted with permission from  CH2M HILL.  

3.3.1.2 Potential Benefits 
Manure co-digestion offers the following potential benefits over conventional anaerobic 
digestion1, unmanaged manure2, and non-renewable energy3. The benefits are as follows 
♦	 Improvement on digestibility and biogas production1 

♦	 Source of revenue from tipping fees1,2,3 

♦	 Production of biogas, a renewable (inexhaustible) energy that reduces the reliance on 
non-renewable (exhaustible) fossil fuel power3 

♦	 Reduction in GHG emission due to capture of CH4 and nitrous oxide (NOx) that 
would have been emitted by the manure and are collected instead2,3 

♦	 Relatively low carbon footprint technology (50 g/kWh vs. 950 g/kWh coal) 3 

♦	 Co-digestion projects require modifications and some plant upgrades in the existing 
infrastructure, which is relatively quick and inexpensive compared to construction of 
a new coal or nuclear power plant3 

♦	 Reduction in ammonia emission through removal of manure from stockpiles and, 
therefore, prevention of ammonia emissions2 

♦	 Reduction in odor and improvement in groundwater quality because of waste 
management practices2 

3.3.1.3 Concerns 
Contrary to the benefits mentioned above, there are a few concerns associated with the 
implementation and operation of co-digestion that may require mitigation. 
♦	 Increased nitrogen oxide (NOx) and sulfur oxide (SOx) emissions caused by 

combustion of the extra biogas from the manure digestion 

Energy Efficiency in Wastewater Treatment in North America 3-7 



  

  
   
    

 
  
   

 
  

   
 

  
 

 
  

 
   

  
  

   
 

    
 

 

  
    

 
 

    
  

 
 

  
  

  
  

 

 

 

 

♦	 Successful and reliable delivery of manure to the digester facility 
♦	 Requirement for additional facilities for pretreatment, gas handling, and treatment 
♦	 Increased solids loading to dewatering facilities; and may have impacts on mixing, 

and heating requirements of digesters as well as the quality of biosolids produced 
♦	 Inappropriate dilution and loading may result in digester failure 
♦	 Transporting and holding additional waste in the field may impose aesthetic problems 

(i.e., odor) 
♦	 Recycle streams (when returned to the head of the WWTF) may impact WWTF 

performance, potentially causing a plant upset and permit violations 
3.3.1.4 Range of Potential Cost/Savings 

Project cost is highly case-specific and dependent on capacity for co-digestion, upgrade 
needs for pretreatment and manure holding, gas cleaning, and co-generation facilities – 
for example, approximately USD$1,400,000 investment for the manure digester (3,200 
m3), gas cleaning, and power generation system upgrades. 
Cost savings are also highly project-specific and depend on manure (waste) collection 
and transportation fees, tipping fees (if available), digester and gas system operational 
and maintenance (O&M) costs, electricity unit cost, renewable energy credits or “Green 
Tags” and GHG emission reduction credits. Future manure co-digestion projects may 
also receive particulate matter emission reduction credit. In addition, the American 
Recovery and Reinvestment Act (ARRA) of 2009 includes a 3-year extension of the 
renewable energy production tax credit (PTC) and a new program that allows renewable 
energy developers the option to forgo the PTC in lieu of secure a grant from the U.S. 
Treasury Department in the amount of a 30% investment tax credit.  

3.3.1.5 Application Potential 
The co-digestion concept has been successfully applied in Germany, Austria, Denmark, 
and other European countries for more than three decades. In 2006, there were about 
75,000 dairy farms with more than nine million dairy cows in the U.S., with the majority 
of the dairy farms being located in Midwest. California is home to about 1,800 dairies 
that represent over 1.7 million dairy cows. The resulting manure is a significant source of 
CH4 for use as a renewable energy source. Capturing CH4 through anaerobic digestion of 
manure allows for its use as an alternative to natural gas in combustion and power 
production. The California Air Resources Board estimates that manure management 
projects utilizing anaerobic digestion could eliminate up to one-million metric tons of 
carbon dioxide equivalent (mT CO2 e) by 2020 (Anders, 2007). There is potential for co-
digestion implementation in locations where manure and food waste and federal- and 
state-supported incentives are available and anaerobic digesters have extra capacity to 
accommodate additional wastes are. 

3-8 



  

3.3.2	  Co-digestion of Dairy Manure with WWTF Sludge C ase Study: Inland 
Empire Utilities Agency (IEUA) Regional Plant 1 (RP-1) Co-Digestion of 
Dairy Manure to Energy, City of Ontario, California, U.S.  

 
Table 3-2.  Co-digestion of Dairy Manure with WWTF  Sludge Case Study:
  

IEUA RP-1 Co-digestion of Dairy Manure to Energy, City of Ontario, California, U.S.
  
Ref  Enquiry Item  Response Information, Description and Remarks  

1  Location:  country, urban or rural  Urban area in industrial setting  

2  Sector: clean, waste or sludge  Wastewater   

3  Works owner or  operator: with financial Owner and Operator:   
set-up, regulatory or not  WWTF  and co-digestion facilities  are owned and operated by Inland 

Empire Utilities Agency. Organization set-up:  regulated public agency  
Source of revenue:  revenue is realized by charging user fees for  
wastewater collection and treatment services provided.  

4  Size: flows and loads or population Permitted Capacity  is  167,000 m3/d (60 mgd)  
equivalent  Average Daily Flow  is  227,000 m3/d (44 mgd)  

Population Equivalent of  Plant Capacity  is  600,000 capita  
Average Daily Loads:  
BOD:  34,400 kg/d  
TSS:  35,000 kg/d  
TKN:  6,600 kg/d  

5  Energy  provider: with costs, incentives,  The daily average electrical demand to operate CCWRF is around 6.0 to 
taxes and conditions  7.0  megawatts (MW).  

The WWTF  buys electricity from Southern California Edison and Coral  
Energy LCC (Certified Independent System Operator).The 2009 cost for  
electricity is between USD$0.12 per kWh.  

6  Process: physical, chemical, or  Liquid Treatment Process:  primary treatment, secondary treatment, 
biological description  filtration and disinfection.  

 

Energy Efficiency in Wastewater Treatment in North America 3-9 



  

Table 3-2. Co-Digestion of Dairy Manure with WWTF  Sludge Case Study:
  
IEUA RP-1 Co-Digestion of Dairy Manure to Energy, City of Ontario, California,  U.S., continued. 
 

Ref  Enquiry Item  Response Information, Description and Remarks  

7  Component: all or part of the works  Preliminary and Primary Treatment  –  screening, grit removal, chemically  
enhanced primary settling, primary effluent flow equalization.  
Secondary Treatment  –  activated sludge followed by secondary  
clarification.   
Tertiary Treatment  – dual bed granular media filtration and chlorine  
disinfection.  
Solids  Processing –  primary sludge thickening via gravity thickening,  
WAS thickening via DAF. Thickened sludge are mixed and co-digested 
in three phase anaerobic digestion (mesophilic acid phase digestion 
followed by thermophilic gas phase digestion with a third stage unheated 
gas phase digestion. Dewatered sludge via belt filter presses  is hauled 
to IEUA’s co-composting plant in Chino, operated by Synagro. The  
biogas is  cleaned and used in spark ignition lean-burn engines and 
microturbines to generate electricity.  

8  Specific energy problem:  including  Rising costs of electricity resulted in increased operational costs. The 
quality or consent details  cost of electricity was the largest  component of the WWTF  operational  

costs.  
Agency’s goal to become 100%  self sufficient in producing energy from  
renewable energy sources to meet 11 MW of electrical energy needed 
for operating all IEUA facilities. Manure co-digestion is the one of the 
contributors to the agency’s goal.  
In June 2001, the Commerce Energy Team awarded a program contract  
under the California Energy Commission’s (Energy  Commission’s)  
Public Interest  Energy Research (PIER)  Renewable Program to conduct  
research on strategies for making renewable energy more affordable in 
California.  As part of  PIER Renewable Program, co-digestion of manure 
with food waste was pilot tested at RP-1.  

9  Process/plant changes: mechanical,  No changes.   
electrical or controls  

10  Civil/physical changes:  water/effluent  Construction of the pilot plant’s materials handling system including  
quality, civil  works, or process  installation of pumps, storage tanks, valves, metering, electrical and 

instrumentation and control systems, sampling ports, and related 
equipment.   
Construction of the pilot plant’s digesters gas cleaning, and gas  
collection, piping, and safety systems upgrade, which included the 
following:  
Installation of new physical-chemical processes for hydrogen sulphite 
(H2S)  treatment involving new sponge media for H2S absorption under  
anaerobic conditions and oxygen injection for operating the system  
under aerobic conditions.  
Expansion of gas  collection system to accommodate increased gas  
production.  
Safety system upgrades to the existing piping systems.  
Piping modifications to connect the modified digesters with the existing 
gas distribution system.  

 

3-10 



  

  
 

   

   
 

 

 

 
  

 
  

  

  
 

 

 

 
  

  
 

 
      

  

 
 

 
 

  
 

  
  

 
 

  
 

   
  

 
 

   
 

  

  

12 

Table 3-2. Co-Digestion of Dairy Manure with WWTF Sludge Case Study:
 
IEUA RP-1 Co-Digestion of Dairy Manure to Energy, City of Ontario, California, U.S., continued.
 

Ref Enquiry Item Response Information, Description and Remarks 

11 Operational changes: skill levels, 
procedures and maintenance routines 

Risks and dependencies: risk 
assessment of project and changes 

Food wastes including cheese whey, salad dressing and ice cream were 
brought to RP-1 and stored into the food waste receiving tanks. Manure 
and food waste mixture were separately fed into the test digester. 
Manure to food waste ratio of 0.9:0.1 was implemented at the beginning 
of the project. Following initial testing period, the manure to food waste 
ratio was maintained at 0.8:0.2 throughout the pilot testing. 
Organic loading rate was gradually increased from 1.53 to 3.10 kg vs 
per m3-day (0.094 to 0.19 lb VS per cf-day). 
SRT of the system was kept between 15 and 20 days. 

The project had to overcome the following challenges: 
Community Acceptance: Information not available. However, offensive 
odor associated with manure and food waste storage and operation may 
impose an aesthetic issue and may be inacceptable by the surrounding 
community. 
Environmental Impact of Co-Digestion: Production of biogas, a 
renewable energy that reduced the reliance on non-renewable fossil fuel 
power and associated pollution that occurs during fossil fuel power 
generation. 
Reduction in GHG emission caused by capture of CH4 and NOX which 
would have been emitted by the manure, that are instead collected. 
With co-digestion, the manure was dry-collected from the corrals within 
24 hours of excretion and transported to the RP-1. This practice resulted 
in reduced nitrate loads to the groundwater and reduced need for 
reverse osmosis use for groundwater treatment. Environmental 
regulations are becoming more stringent, requiring improved manure 
collection and management. The compliance costs may adversely affect 
the smaller dairy’s economic viability; there is a strong trend toward 
larger and larger diary operations. 
Design and Operational Challenges: Lack of design experience; 
accurate projection of gas production and gas composition is a complex 
task which may lead either oversized (cost penalty) or under-sized gas 
collection and gas treatment facilities (reduction in revenue). 
Many suppliers are available for competitive equipment procurement 
(i.e., manure storage and feed system, gas cleaning and storage, etc.). 
Food waste input into the digesters needs to be metered at a steady 
rate. “Slugfeeding” large amounts of food waste at RP-1 caused 
immediate spikes of gas production which can overwhelm existing gas 
systems. Associated with this, the food waste receiving and holding 
equipment should be sized carefully to be able to receive deliveries and 
hold enough food waste to meter it in gradually to the digesters. 
Ensuring that the digester is designed for appropriate loads and is not 
overloaded. Also ensuring that dilution is appropriate to allow good 
mixing in digesters. 
Construction Challenges: Low to Moderate. Piping modification to 
connect the modified digesters with the existing gas distribution system 

Energy Efficiency in Wastewater Treatment in North America 3-11 



  

Table 3-2. Co-Digestion of Dairy Manure with WWTF  Sludge Case Study:
  
IEUA RP-1 Co-Digestion of Dairy Manure to Energy, City of Ontario, California,  U.S., continued. 
 

Ref  Enquiry Item  Response Information, Description and Remarks  

13  Implementation: design, build,  Design and construction services  were provided separately. Operation 
procurement, installation and and maintenance was provided by IEUA staff. Procurement was very  
commissioning:  similar to other wastewater projects. However, the biggest challenge 

was  to find reliable quantity and quality of food waste sources for the co-
digestion and secure them for long-term operation.  

14  Energy  generation: kWh  & kWh/m3  During pilot testing, manure co-digestion increased gas production by an 
average 620 m3/day or 3,000 mmBtu/year compared to manure 
digestion only. The additional power generation with co-digestion using 
extra biogas was 180,000 kWh/year.   

15  Cost/benefit analysis: financial  Total capital investment for manure digestion only was USD$1,100,000.  
appraisal  or payback time  Co-digestion upgrades to manure digestion were USD$268,000.  

Co-digestion O&M  cost was  USD$29,000 per year. A net increase of  
[...]
♦	 Pulsed electric field (PEF) technology directly attacks the basic building blocks of all cell 
membranes and walls: the phospholipids and the peptidoglycan, respectively. Both are polar 
molecules. Both have ligand groups exposed to the environment, giving a net negative charge 
on the cell’s outer surface (Stumm and Morgan, 1996; Madigan et al., 2003).Because of the 
charged and polar nature of the building blocks of cell membranes and walls, they are 
susceptible to the action of strong electrical fields. 

♦	 Molecular biologists exploit this susceptibility by using PEFs for electroporation, the 
reversible opening of pores in cellular membranes to perform plasmid and DNA insertions 
and for medical therapies (Aly et al., 2001; Madigan et al., 2003; Xu and Xiao, 2006).Food 
biologists have studied PEF treatment as an alternative to traditional pasteurization 
technologies for decades (Zhang et al., 1995a; Töpfl, 2006 and references therein; Töpfl et 
al., 2007; Zhang, 2007).Treatment using PEF has been shown to inactivate a variety of 
microorganisms (Mizuno et al., 1989; Zhang et al., 1994; Zhang et al., 1995b; Schoenbach et 
al., 1996; Schoenbach et al., 1997; Schoenbach et al., 2000; Vernhes et al., 2002; Beveridge 
et al., 2003; Kunitomo and Obo, 2003; Sepulveda et al., 2006; Töpfl, 2006 and references 
therein; Zhang, 2007) and viruses (Mizuno et al., 1990) in liquids. 

♦	 Like electroporation, when used as a sterilization technique, PEF induces the formation and 
opening of pores in cellular membranes. However, unlike the application of PEF for 
electroporation, the pores that opens in the pulsing electric field when higher electrical power 
is applied do not close in a reversible fashion. Instead, treatment is applied until the cell 
membranes become permeable to the influx of small molecules from carrier medium, leading 
to swelling and rupture of the cell (Mizuno, 1989; Schoenbach et al., 1995; Schoenbach et 
al., 2000; Loeffler et al., 2001; Fang et al., 2006; Timoshkin et al., 2006; Töpfl, 2006 and 
references therein; Koners et al., 2007; Sato, 2007).  

♦	 Because PEF acts directly on cellular membranes, researchers in Europe, the U.S., and Asia 
have recognized the potential energy advantage over other technologies for sludge 
pretreatment (Koners et al., 2004; Kopplow et al., 2004; Choi et al., 2006; Koners et al., 
2006a; Koners et al., 2006b; Banaszak et al., 2007; Banaszak et al., 2008; Rittmann et al., 
2008; Banaszak et al., 2009b; Salerno et al., 2009).In most cases investigated to date, PEF 
treatment of sludge has increased COD solubilization, reduced solids from digestion by 50% 
or more, and increased biogas production by over 50% (Koners et al., 2004; Choi et al., 
2006; Banaszak et al., 2007; Banaszak et al., 2008; Rittmann et al., 2008; Banaszak et al., 
2009b; Salerno et al., 2009). 

♦	 Pencil’s focused pulsed (FP) technology is the full-scale application of PEF technology to 
make the organic material in WAS more bioavailable through the mechanism of 
electroporation. Once inactivated and partially solubilized by FP treatment, the organic 
material in WAS is made more bioavailable for downstream processes. When FP-treated 
material is sent to anaerobic digestion, it is more completely stabilized to CH4 and CO2; 

3-16 

http:2009).In


  

 
 

   
 

    
  

   
 

    
   

 
  

 
  
   
  
 

 
  

 
       

  
   

  
    
  
  
     

 
    

 
   

   
    

 
  

 
 

    
  

   
 

 
    

when it material is sent to a denitrification process, it can be used to replace external
 
supplemental carbon additions.
 

♦	 A commercial FP unit was installed and began operations at the Mesa Northwest Water 
Reclamation Plant (NWWRP) in April of 2007.All material treated from September of 2007 
through the end of 2008 was fed to the anaerobic digesters. Prior to September and after the 
end of 2008, some FP-treated material was diverted to other processes. 

♦	 Starting in April of 2009, a portion of the FP-treated material was diverted to the plant 
headworks to replace methanol and/or glycerol additions to drive denitrification. 
Supplemental methanol additions were eliminated completely and replaced by internal 
carbon generated by FP treatment in June of 2009 (Banaszak et al., 2009a). 

3.4.1.2 Potential Benefits 
♦ FP pretreatment of solid sludges offers significant benefits over traditional anaerobic 

digestion processes: 
− Improvement on digestibility and biogas production 
− Reduced biosolids handling and disposal fees 
− Reduced dewatering polymer requirements 
− Production of biogas, a renewable energy source that reduces the reliance on non­

renewable forms of energy 
− Generation of all or part of the heat required to bring sludge to the appropriate 

temperature for anaerobic digestion 
− Reduction in GHG caused by enhanced capture of CH4 and replacement of fossil-fuel 

energy and external carbon sources 
− 3 to 6x ratio of additional energy produced as heat and biogas relative to the electrical 

energy consumed for treatment
 
− Reduced odor and pathogens in the final biosolids product
 
− Potential increase in digester capacity
 
− Potential reduction in micro-constituent organic compounds
 
− Reduced cost and safety concerns associated with external carbon sources
 

3.4.1.3 Concerns 
♦	 Offsetting the benefits mentioned above, there are few potential concerns associated with the 

implementation and operation of a pretreatment system for enhanced anaerobic digestion: 
− The generation of additional biogas could drive the requirement to install new or upgrade 

existing facilities for gas cleaning, handling, and utilization. 
− Digester recycle streams returned to the head of the WWTF contain higher concentrations 

of nutrients (i.e. nitrogen and phosphorus) that may require further treatment. 
− For plants with multi-year biosolids disposal contracts, reduced solids mass might 

temporarily trigger minimum use clauses. 
3.4.1.4 Range of Potential Cost/Savings 
♦	 The cost savings available from installing FP technology at any given plant depend on the 

size of the facility; the costs of biosolids handling, dewatering, and disposal; beneficial reuse 
options for the additional biogas generated; electrical and natural gas energy costs; and the 
potential for replacement of an external carbon source. For most facilities, the economic 
value of increased biogas production and reduced biosolids hauling and disposal outweighs 
the energy and other operating requirements of FP pre-treatment by a considerable margin. 

Energy Efficiency in Wastewater Treatment in North America 3-17 



  

   
 

  
 

   
 

 
 

 
  

  
  

 
 

   
   

  
 

   
 

 
 

  
 

 

 
   

   
   

  
   

 
  

 
 

 

Typically, FP operating and maintenance costs range between USD$20 and USD$30/dry ton 
treated. 

♦	 The energy consumption required for FP treatment, about 300 kWh/dry ton treated, is offset 
by the production of additional biogas. In addition, approximately 90% of the energy used for 
treatment is recovered as a temperature increase in the treated sludge leaving the FP unit, 
potentially reducing the requirement to provide an external heat source. For any installation, 
the true energy recovery depends on the actual reduction in external heating requirements, 
which under most conditions depends on the amount of heat lost between the outlet of the FP 
unit and the digester. 

♦	 The following table provides an example benefit calculation for a 20 mgd (75,700 m3/day) 
plant treating an average of 100,000 gal/day (380 m3/day) of WAS and primary sludge, 
generating an average of 215,000 scf/day (6,100 m3/day) of biogas with an economic value 
of USD$0.008/scf (USD$0.28/m3), and disposing of 13.6 dry tons/day (12,300 kg/day) of 
biosolids at a cost of USD$250/dry ton (USD$0.28/kg).Without accounting for any other 
plant benefits (e.g., reduced polymer, heat recovery, etc.), FP treatment would generate an 
economic benefit of approximately USD$680,000 annually net of electricity and other 
operating and maintenance costs when the biogas increase and biosolids decrease are 60% 
and 40%, respectively. For a plant this size, and depending on operating conditions, 
replacement of an external carbon source for denitrification could generate an equivalent 
amount of savings. The capital costs of the FP equipment required to treat this volume of 
material are approximately USD$2 million to USD$2.5 million. Typical simple capital 
payback calculations for a number of plants indicate that expenditures could be recaptured in 
one to five years. 

3.4.1.5 Application Potential  
♦ 	 FP  pretreatment for improving anaerobic digesti

municipal influent of 2-5 mgd and above. Small
digester feed contains a significant  fraction of h

on is attractive for WWTFs receiving 
er plants may benefit if the influent and/or 
igh-strength organic material. In addition, the 

economics for external carbon replacement to drive biological nutrient removal processes are 
typically more favorable, so plants as small as 1 mgd could benefit. FP pretreatment might 
also be economically feasible for solids reduction at aerobic facilities with high biosolids 
disposal costs and excess aeration capacity. 

♦	 FP pretreatment shows significant benefits for improving the digestibility of agricultural and 
high-strength organic wastes. Also, FP treatment may be used to render the anaerobic 
biomass grown in digesters receiving large quantities of soluble organic material more 
amenable to digestion. 

3-18 



  

 

 
 

3.4.2	 Sludge Reduction Technologies – Focused Electrical Pulse Case Study, 
OpenCEL FP Unit at the Northwest Water Reclamation Plant, Mesa, 
Arizona, U.S. 

Table 3-3. Sludge Reduction Technologies  –  Focused Electrical Pulse Case Study,
  
OpenCEL FP  Unit at the NWWRP, Mesa, Arizona,  U.S.
  

Ref  Enquiry Item  Response Information, Description and Remarks  

1  Location: Country, urban or rural  Urban area  

2  Sector: clean, waste or sludge  Wastewater sludge  

3  Works Owner or Operator: with Owner and Operator:   
financial set-up, regulatory or not  WWTF  facilities are owned and operated by The City of Mesa, AZ.  

The FP system is owned and operated by OpenCEL.  
Organization set-up: Regulated public agency.  
Source of revenue: Revenue is realized by charging user fees for  
wastewater collection and treatment services provided.  

4  Size: flows and loads or population Permitted  Capacity is  68,000 m3/d (18 mgd)  
equivalent  Average Daily Flow is  39,000 m3/d (10 mgd)  

Average Daily Loads:  
BOD: 12,650 kg/d  
TSS:16,300 kg/d  
TKN: 2,100 kg/d  

5  Energy Provider: with costs, incentives,  Electricity provided by Salt River  Project at an average cost of  
taxes and conditions  USD$0.075/kWh in 2008;  Peak summer electric rates at high as  

USD$0.14/kWh  
Natural gas provided by the City  of Mesa at an average cost of  
USD$1.20/therm in 2008  

6  Process: physical, chemical, or  The OpenCEL  unit is  installed in the existing biosolids building for  
biological description  primary and WAS  pretreatment prior to anaerobic digestion  

 

7  Component: all or part of the works  Preliminary and Primary Treatment  –  screening, grit removal,  
primary settling.  
Secondary Treatment  –  traditional nitrification/denitrification 
activated sludge followed by secondary clarification.   
Tertiary Treatment  – Granular media filtration and UV disinfection  
Solids Processing –  Primary sludge and WAS thickening via 
centrifuge. Thickened sludge is mixed and co-digested in two egg-
shaped, mesophilic anaerobic digesters. Dewatered sludge via 
centrifuge is hauled to land application by Solids Solutions. The 
biogas is conditioned and used in a CAT 550 kW  cogeneration  
system for electricity generation.  

8  Specific energy problem: including Focus on increased biogas production for electricity cogeneration 
quality or consent details  during peak demand periods.  

 

Energy Efficiency in Wastewater Treatment in North America 3-19 



  

    
   

   

  
 

 
 

  
  

 

 

  
 

  
 

  
 

 

  
 

 

  

 
 

 
 

    
 

 
 

 

  
   

 
 

 
 

 
 

 
  

 
 

 

  
 

 

Table 3-3. Sludge Reduction Technologies – Focused Electrical Pulse Case Study,
 
OpenCEL FP Unit at the NWWRP, Mesa, Arizona, U.S., continued.
 

Ref Enquiry Item	 Response Information, Description and Remarks 

9	 Process/Plant changes: mechanical, 
electrical or controls 

10	 Civil/Physical changes to water/effluent 
quality, civil works, or process 

11	 Operational Changes: skill levels, 
procedures and maintenance routines 

12	 Risks and Dependencies: risk 
assessment of project and changes 

13	 Implementation: design, build, 
procurement, installation and 
commissioning 

14	 Energy Efficiency gains: kWh & kWh/m3 

15	 Cost/Benefit analysis: financial 
appraisal or payback time 

Sludge heated about 20oF during treatment and viscosity reduced. 
No change to plant effluent. 

Installation of an OpenCEL Focused Pulsed (FP) pretreatment unit, 
piping, grinding/pumping equipment, and control integration. No 
other changes to the plant. 

Optimization of cogeneration operation to take advantage of 
additional biogas. 
Leveling of thickened sludge flow to better optimize the capacity of 
the FP unit. 
FP treatment chamber changed periodically by vender (20-minute 
activity). 

-

Solids handling suspended for less than one day to accommodate 
installation of FP equipment. 
OpenCEL maintains ownership of FP equipment and is 
compensated via a savings-sharing agreement. 

1,000 to 1,150 m3/day (35,000 – 45,000 scf/day) more biogas is 
produced by the digesters with FP pretreatment. 
On average for 2008, 4.8 times more energy was produced as heat 
and additional biogas than was consumed for FP treatment. 

The maximum level of FP treatment obtained (3-month moving 
average of treated volume to the digesters) peaked at 71% in July of 
2008 and dropped off during installation of a closed-loop cooling 
system during the summer of 2008; the OpenCEL unit treated 53% 
of the total sludge volume fed to the digesters in 2008. 
On a sludge-flow-normalized basis, biosolids trucked from the 
NWWRP in 2008 decreased by 17% as compared to a prior 3-year 
baseline; the projected decrease at full treatment level is 30%. 
On a sludge-flow-normalized basis, biogas production at the 
NWWRP in 2008 increased by 32% as compared to a prior 14­
month baseline; the projected increase at full treatment level is 58%. 
On a sludge-flow-normalized basis, natural gas consumption at the 
NWWRP decreased by 58% in 2008 compared to 2006; natural gas 
consumption is expected to decrease further with additional 
treatment. 
The City of Mesa is saving up to USD$9,000 per month net of FP 
operating costs from elimination of methanol additions, cogeneration 
of additional biogas into electricity, reduced natural gas 
consumption, and reduced biosolids to disposal. 

3-20 



  

 
 

 
    

 
   

 

   
 

  
 

  

 
  

 
  

 

 
 

           
 

 

Table 3-3. Sludge Reduction Technologies  –  Focused Electrical Pulse Case Study,
  
OpenCEL FP  Unit at the NWWRP, Mesa, Arizona,  U.S., continued. 
 

Ref  Enquiry Item  Response information, description and remarks  

16  Project review: could it be improved or  Level of savings will increase with treatment of a higher percentage 
developed?  of plant sludge flow.  

Green projects may be more attractive in near future when 
independent traders can purchase GHG credits in  a robust market.   

17  Confidence grade: on data provided  The technology described is highly transportable and adaptable.  
On a scale of 1 through 5, the confidence grade provided to the 
information presented above is 5.  

3.4.2.1 Observations 
Project Location 

The location of this study was the NWWRP in the City of Mesa, Az. The NWWRP plant 
is a state-of-the-art wastewater reclamation facility, with a maximum treatment capacity of 18 
million gallons per day, and treats an average of 10 mgd of wastewater daily. This facility has 
[...]
9	 Process/Plant changes: mechanical, 
electrical or controls: 

10	 Civil/Physical Changes: to water/effluent 
quality, civil works, or process: 

11	 Operational Changes: skill levels, 
procedures and maintenance routines: 

12	 Risks and Dependencies: risk assessment 
of project and changes. 

13	 Implementation: design, build, 
procurement, installation and 
commissioning: 

14	 Energy Efficiency gains: kWh & kWh/m3 

15	 Cost/Benefit analysis: financial appraisal or 
payback time. 

16	 Project review: could it be improved or 
developed? 

17	 Confidence grade: on data provided. 

Urban 

Sludge 

Owner and Operator: City of Barrie 
Organization set-up: Regulated public agency 

Currently being expanded to 76 ML/d (March 2010 scheduled 
completion). 

NA 

The Barrie WPCC is configured with preliminary treatment, primary 
clarification, UNOX activated sludge system, tertiary treatment with 
RBC’s, and UV disinfection. Residual sludges are anaerobically 
digested and biogas is used for co-generation. 
Biogas treatment consists on siloxane removal using refrigeration 
followed by graphite mol sieve media (SAG). System provided by 
Applied Fluid Technologies. 

Siloxane removal system for biogas prior to cogeneration. 

Enhancement of cogeneration system installed to utilize energy from 
digester biogas. 

Added the refrigeration and SAG vessels. 

Improved operational and maintenance conditions for the biogas co-
generation system. 

Vendor replaces vessel media on a semiannual basis. Media change 
out depends on concentration of siloxane which can vary. 

Relatively new technology requires operator training and adds to 
operational and maintenance complexity of treatment facilities. 

Conventional design, bid construct. 

System upgrades were aimed at improving co-generation system 
reliability rather than improve energy efficiencies. 

Intent of system was to improved reliability of cogeneration by reducing 
downtime and refurbishment costs. 

Technology has been widely used over the last five years or so and is 
considered matured. 

High confidence level 

3-26 



  

 

 

 
  

 
 

  
 

   
   

 
  

  
    

  
 

   
 

  

   
  

 

 

 
 

3.5.2.1 Observations 
The Barrie WPCC operates a biogas co-generation system including the siloxane removal 

and is shown in Figure3-9. The co-generation system consists of two boilers and two Waukesha 
cogeneration engine/generator systems. The engines are turbo-charged and run at an average gas 
flow rate of 4,000 m3/d. The cogeneration and boiler system operates in a lead/lag standby 
operations mode based on varying gas pressure levels and heat demand. Each unit process is 
brought on line and progressively incremented based on digester gas pressure levels. Heat 
recovery from the cogeneration engine water jackets and exhaust is recovered through heat 
exchangers and provides a thermal energy supply to service base heating loads for process 
(digester) and building (domestic) heating for the plant via the plant heating loop. The boilers are 
used to supplement heat from the cogeneration system and are fired on digester gas, if available 
or natural gas. 

The biogas pretreatment equipment was installed in 2004 and consists of a refrigerated 
gas dryer and a media adsorption system located downstream of the gas booster and upstream of 
the 0.3 micron coalescing filter. The refrigerated gas dryer includes an air-cooled refrigerant 
system, a moisture separator and a reheat exchanger to raise the gas temperature above its dew 
point. The media adsorption system consists of dual bed upflow towers arranged to operate in 
series. Either tower can be taken out of service for media replacement without interrupting 
normal operations. 

200 mm 

Drip 
Trap Gas Filter 

Boiler 
No.1 

Boiler 
No.2 

Gas Engine 
No.1 

Gas Engine 
No.2 

Gas Booster 
No. 1 & 2 Waste Gas 

Flare 

290 
kW 

290 
kW 

200 m
m

200 m
m

 

75 mm 

75 mm 

75 mm 

75 mm 

250 m
m

 
Stack 

250 m
m

 
Stack 

250 mm 
Stack 

Condenser 

Evaporator 

Reheater 

Compressor Exp. 
Valve 

Moisture 
Separator 

Drip Trap 

Carbon Adsorbers 

Gas Dryer 

100 mm 

100 mm 

200 mm 
Stack 

Figure  3-9. Biogas Co-generation System with Siloxane Removal, Barrie WPCC,  Canada.  
         Reprinted with permission from Burrowes et al, 2005.  

Energy Efficiency in Wastewater Treatment in North America 3-27 



  

    
  

 
  

   

   
   
  
  
  
  
  

    
   
   
  

 
   

 
  

  
    

 
   

     

 
 
     

    
 
  

 
  

 
  
  

  

3.6 Anaerobic Digester Mixing – Linear Motion Mixers 
3.6.1 Technology Overview 
3.6.1.1 Process Description 
♦	 Wastewater treatment facilities routinely use digestion for the treatment of solids. The 

process is used to stabilize sludge, inactivate pathogens, produce biogas (a recoverable 
resource) and reduce odor. Anaerobic digesters are typically temperature-controlled to grow 
mesophilic organisms.  

♦	 Mixing of the anaerobic digester is required to: 
− Maximize contact time between active biomass and substrate 
− Create homogenous chemical and temperature conditions 
− Maximize effective volume 
− Dilute any toxic influent quickly 
− Minimize foam and scum production 
− Prevent settling of inorganic material 

♦	 There are three types of mixing commonly found in anaerobic digesters: 
− Mechanical – These mixers typically use impellors, propellers, or turbine wheels. 
− Pumped – Digester contents are recycled using external pumps. 
− Gas recirculation – Digester gas is recirculated through diffusers or internal and external 

draft tubes. 
♦	 Mixer performance is often characterized through chemical tracer tests or temperature 

profiles throughout a reactor. There is no standard mixing value, but traditional 
recommendations range from 5.2 to 40 W/m3 (0.2 to 1.5 hp/1,000 ft3). This could represent 
approximately 10-15% the energy use in a wastewater treatment facility. 

♦	 Vertical linear motion (VLM) mixers are a new technology used to mechanically mix 
digesters. These mixers use a vertically oscillating disc to create eddy currents throughout the 
reactor with a single mixer. The mechanism is driven by an internal Cam-Scotch-Yoke 
system. This technology is patented by Enersave Fluid Mixers Inc., which advertises mixing 
with 50-90% less power than traditional methods. 

3.6.1.2 Benefits 
♦	 VLM mixers use less power than other mixing methods. 
♦	 VLM mixers have fewer moving parts than most mixing technologies, which may reduce 

maintenance. One VLM mixer may replace several mechanical mixers. 
♦	 Changing mixers should have no effect on the treatment process if adequately sized. 
♦	 Maintenance of the mixer is primarily in the drive mechanism and does not require removal 

from the tank. 
♦	 Technology can be applied to fixed or floating covers. 

3.6.1.3 Concerns 
♦	 VLM mixer technology is new, with few full-scale installations to date.  
♦	 VLM mixers have not been used with high solids loading in full-scale sites. Mixing 

performance needs to be confirmed. 

3-28 



  

 
   

  
 

 
    

  
 

 

 
   
   

   

   
    

 

 

3.6.1.4 Range of Potential Savings 
♦	 The potential for cost saving is site-specific. A 7.5 kW (10 hp) VLM mixer for a 5,581 m3 

(1,500,000 gallon) digester cost USD$100,000 in 2007. This makes the capital cost of VLM 
mixers in new digesters comparable in price to other mixing technologies. 

♦	 VLM mixers are expected to use 50-90% less power than traditional mixing technologies. 
♦	 Replacement of existing mixers may be cost-effective. Assuming the costs and efficiency 

gains listed above, a USD$0.10/kw*hr energy cost, and operation 95% of the time, payback 
may range from 2 to 16 years. This does not quantify any potential savings from reduced 
maintenance. 

3.6.1.5 Application Potential 
Digesters are commonly used in medium to large WWTFs. The most energy-intensive 

aspects of this process is heating and mixing. VLM may allow a large reduction in mixing 
energy use in all large reactors. 

In thin sludge, the VLM mixers appear to have equivalent performance to other mixers. 
This technology has not been used at full-scale with thick sludge, and it is unknown whether 
performance will be consistent in those cases. 

Figure  3-10. Vertical Linear Motion Mixer from Enersave Fluid Mixers Inc.  
         Reprinted with permission from  EIMCO, 2009.   

Energy Efficiency in Wastewater Treatment in North America 3-29 



  

 
 

 

3.6.2	 Anaerobic Digester Mixing – Linear Motion Mixers Case Study,  
Ina Road WWRF, Tucson, Arizona, U.S. 

Table 3-5.  Anaerobic Digester Mixing  –  Linear Motion Mixers  Case Study, Ina Road WWRF, Tucson, Arizona,  U.S.  

Ref  Enquiry Item  Response Information, Description and Remarks  

1  Location: Country, urban or rural  Urban  

2  Sector: clean, waste or sludge  Wastewater  

3  Works Owner or Operator: with Owner and Operator: Pima County Regional Wastewater Reclamation 
financial set-up, regulatory or not  Department  (PCRWRD)   

Organization set-up:  Regulated public agency  

4  Size: flows and loads or population Permitted Capacity:  142,000 m3/d (37.5 mgd)  
equivalent  Average Daily Flow:  98,000 m3/d (26 mgd)  

BOD:  27,000 kg/d (60,000 ppd)  
TSS: 28,000 kg/d (62,000 ppd)  

5  Energy Provider: with costs,  Tucson Electric  Power Co.  
incentives, taxes and conditions  USD$0.08 - $0.10 per kW*hr  

 
6  Process: physical, chemical, or  Liquid Treatment Process:  Primary treatment, secondary treatment, and 

biological description  disinfection.  

7  Component: all or part of the works  Preliminary and Primary Treatment  –  coarse screening, fine screening, grit  
removal, primary settling.  
Secondary Treatment  –  high purity oxygen basins and anoxic/aerobic basins,  
followed by secondary clarifiers.  
Tertiary Treatment  –  hypochlorite disinfection.  
Solids Processing –  Primary sludge thickening via gravity thickeners. WAS  
thickening via dissolved air flotation. Thickened sludges go to anaerobic  
digestion, followed by  centrifuge thickening.  

8  Specific energy problem:  including  Four 5,581 m3  (1,500,000 gallon)  anaerobic digesters were mixed using 
quality or consent details  rotating impeller draft tube mixing requiring a significant input of power. Draft  

tube system installed power rating was 11.8 W/m3  (0.45 hp per 1,000 ft3) of 
digester volume. The digesters operate at a relatively low volatile solids  
loading rate of 1.3 to 1.4 kg/d*m3  (80-90 ppd VS/kcf) and long SRT (20-30 
days).  

9  Process/Plant changes: mechanical,  Impeller draft tube mixers decommissioned on one of the anaerobic digesters  
electrical or controls  with gas-holder cover. Installed one VLM mixer manufactured by Enersave 

Fluid Mixer, Inc.  

10  Civil/Physical changes to No changes.  
water/effluent quality, civil works,  or  
process  

11  Operational Changes:  skill levels,  Reduced maintenance because of  fewer moving parts compared to 
procedures and maintenance mechanical draft tubes. All parts requiring regular maintenance are outside 
routines  the digester.  

3-30 



  

 
 

  

Table  3-5. Anaerobic Digester Mixing  –  Linear Motion Mixers  Case Study, Ina Road WWRF, Tucson, Arizona, U.S.,  
continued.  

Ref  Enquiry Item  Response Information, Description and Remarks  

12  Risks and Dependencies: risk  Digester  Performance: Performance depends on good mixing to eliminate 
assessment of project and changes  stratification, ensure biomass contact time, suspend grit, and prevent short  

circuiting. Mixing depends on the consistency of the fluid and the energy used 
to move it. The Ina Road  WRF operated at low volatile solids loading rates  of 
1.3 to 1.4 kg  VS/d*m3  (80-90 ppd VS/kcf), which may require less energy for  
satisfactory mixing. Typical loading rates are approximately 1.6 kg/d*m3  
(100  ppd-VS/kcf). Higher solids concentration can affect fluid viscosity and  
thereby mixing efficiency.  

13  Implementation:  design, build,  PCRWRD purchased and installed one VLM mixer with installation 
procurement, installation and supervision by the manufacturer.   
commissioning  Operations staff performed parallel tracer tests of the VLM-mixed digester and 

one digester with the old draft tube mixers.   
Computational Fluid Dynamics  (CFD) models were run by Enersave Fluid 
Mixers Inc. to predict mixing, and then correlated with the tracer tests to verify  
the model.  
Tracer tests and modeling suggested equivalent mixing in both digesters.  

14  Energy Efficiency gains:  kWh or  Approximately 90% savings in mixing energy.  
kWh/m3 before and after  Draft tubes operate at 54 kW (73 hp) and VLMM operates at 6 kW  (8 hp) per  
implementation  digester.  

15  Cost/Benefit analysis: financial  The VLM mixer cost is  USD$100,000 per digester.   
appraisal or payback time  This results in a 2.5 year payback, assuming 48 kW (65 hp) reduction in mixer  

energy use, in-service 95% of the time, and  USD$0.10 /kW*hr electricity rate.   

16  Project review: could it be improved Replacement of the existing mixers was accomplished with no significant  
or developed?  problems.   

PCRWRD  has replaced all digester mixers with VLM mixers because 
operators were very satisfied with its performance.   

17  Confidence grade: on data provided  The fact sheet presented above is based on information published by  
PCWRD, communications with Ina Road WRF staff, and information supplied 
by Enersave Fluid Mixers Inc.  
On a scale of 1 through 5, the confidence grade provided to the information 
presented is  4.  

 

3.6.2.1 Observations 
Project Location 
The Ina Road WWRF is located on the north edge of Tucson, Arizona. 

Energy Efficiency in Wastewater Treatment in North America 3-31 



  

      
  

 
   

  
 

   
    

      
    

  
 

     
     

    
  

     

   
 

 
    

  
 

  
 

 
   

  
 

   
 

 
  
  

 

 
    

  
 

     
  

3.7 Co-generation – External Combustion Engines for Anaerobic Digestion Biogas 
3.7.1 Technology Overview 
3.7.1.1 Process Description 
♦	 WWTFs routinely use anaerobic digestion for the treatment of solids. The process is used to 

stabilize sludge, inactivate pathogens, produce biogas and reduce odor. Anaerobic digesters 
are typically temperature-controlled to grow mesophilic organisms. 

♦	 Anaerobic digestion produces CH4, a GHG. Methane is combustible and can be used for 
energy recovery. Burning CH4 converts it to CO2, a less potent GHG, and water vapor. 

♦	 Burning CH4 produces thermal energy that can be wasted (flaring), used for heating (boilers), 
used for electricity (generation), or can simultaneously produce electricity and provide 
heating (cogeneration). Anaerobic digesters usually require supplemental heating, and 
equipment throughout the treatment plant requires electricity. Cogeneration is typically the 
most energy-efficient use of the CH4 because both heat and electricity are utilized locally. 

♦	 The gas from anaerobic digesters varies in quality because of operating conditions and the 
composition of the digester influent. In addition to CH4, digester gas can include carbon 
dioxide, hydrogen, nitrogen, hydrogen sulfide, water vapor, and other gases. 

♦	 Internal combustion engines are commonly used with digester gas and are relatively 
inexpensive. Any siloxane in the gas will oxidize to silicon dioxide, which may deposit on 
pistons and cylinder heads, damaging the engines and increasing the frequency of 
maintenance. Costly pretreatment of the digester gas is often required to remove siloxane and 
protect the engine. 

♦	 In an external combustion (Stirling) engine, the digester gas never comes into contact with 
moving parts and the engine operates at lower temperatures. Any silicon dioxide deposit does 
not damage the engine because it is not on the pistons, and the low temperature makes silicon 
dioxide easier to remove during regular maintenance. This eliminates most pretreatment of 
[...]
relevant. Typically, this consideration is heavily influenced by the construction and the O&M 
costs (in particular electrical power) of the facility. Given its low capital and operational 
costs, anaerobic treatment, and UASB technology in particular, is increasingly being 
considered for municipal wastewater treatment applications in warm-weather locations. 

♦	 UASB reactors were developed in the 1970s for the treatment of highly concentrated 
industrial wastewater. Following the initial reactor designs for the treatment of sugar industry 
wastes, the benefits of the system – including low sludge production, small footprint, low 
energy requirements and valuable biogas production – made the UASB reactors an attractive 
and, hence, widely applicable treatment alternative for highly concentrated industrial 
wastewaters at mesophilic temperatures. These advantages encouraged investigation of the 
application of the UASB process to the treatment of domestic wastewater from municipal 

3-60 



  

   

  
 

   

    
  

 
  

 
 
 

 
  

 

   
 

  
 

 

 
  

 
  

  
 

 
 

applications, where the low BOD concentrations coupled with high particulate BOD fractions 
results in insufficient CH4 production for heating the reactor to mesophilic temperatures. 
Since even moderate wastewater temperatures ( i.e., > 18oC) favor satisfactory removal rates 
within a reasonably sized reactor, the use of low-cost, simple to operate, UASB reactors for 
domestic wastewater is becoming widespread in tropical countries such as Brazil, Colombia, 
and India (Foresti, 2002). 

♦	 Although this technology cannot by itself produce an advanced effluent of the quality of a 
conventional secondary process such as activated sludge, it can achieve 60-75% BOD5 
removal rates at a fraction of the construction and O&M cost. However, in applications 
requiring higher treatment levels, UASB reactors are usually followed by a polishing step. 
Small-scale municipal UASB installations requiring relatively high treatment levels have 
traditionally relied on simple polishing technologies such as facultative lagoons. This 
combination has limited applicability in larger installations, as it becomes increasingly 
difficult to satisfy the space requirements of the lagoons. Activated sludge processes, 
trickling filters, rotating biological contactors, biological aerated filters, aerated lagoons, 
polishing ponds, and wetlands, have all been used as a polishing step for the UASB 
pretreated sewage. The excess sludge from the secondary polishing step is sent to the UASB 
reactors for digestion and thickening (Sandino et al., 2004; Giraldo et al., 2008). 

♦	 UASB facilities for municipal applications are designed on the basis of relatively simple 
parameters such as hydraulic retention time, water depth, and upflow velocity. The following 
table presents common design parameters for UASB reactors. 

Table 3-12. Design Parameters for UASB Reactors for
  
Municipal Wastewater Treatment Applications. 
 

Parameter  Criteria  

Hydraulic Retention Time, hrs  8  

Max. Upflow  Velocity, m/h (ft/s)  0.6 (5.5 x 10-4)  

Water Depth, m (ft)  4.5 (15)  

Max Flow/Reactor, l/s (mgd)  70 (1.6)  

3.13.1.2 Potential Benefits 
♦	 With total plant construction costs similar to a primary treatment plant (including sludge 

handling facilities), a UASB-based plant is simpler, relies less on mechanical components, 
and can achieve on average double the organic matter removal rates of conventional primary 
treatment. 

♦	 UASB process will generate substantially lower quantities of sludge, thereby reducing the 
associated sludge disposal costs. 

♦	 Anaerobic treatment offers the potential for the implementation of biogas co-generation 
schemes. 

Energy Efficiency in Wastewater Treatment in North America 3-61 



  

 
    

 
  

   
    

   
 

    
  

 
  

    
 

  
   

  
  

 
  

 
    

   
  

 
  

  

 
 

3.13.1.3 Concerns 
♦	 Although this technology cannot by itself produce an effluent of the quality of a conventional 

secondary process like activated sludge, it can achieve significant organic matter removal 
rates at a fraction of the construction and O&M cost. 

♦	 While more “conventional” aerobic treatment processes (such as activated sludge or trickling 
filters) can reliably achieve BOD5 removal rates well in excess of 85% on a monthly (and 
even weekly) basis, the reported 60-75% BOD5 removal levels typically associated with 
UASB facilities should be expected only on the basis of longer averaging periods (e.g., 
annually). In many instances, this fact, together with its comparatively lower treatment 
efficiencies, dictates the need to follow the UASB process with reliable and cost-effective 
polishing steps. 

♦	 High levels of gaseous hydrogen sulfide should be expected from the anaerobic treatment of 
municipal wastewaters with a significant background sulfate concentration. High levels of 
H2S could become an operator safety concern, promote corrosion of equipment and facilities, 
and result in odor complaints from neighbors. 

♦	 There are still limitations in combining AST with biological nutrient removal and 
quantification and handling of diffuse emissions of GHGs requires further research. 

3.13.1.4 Range of Potential Cost/Savings 
♦	 Based on the recent construction of medium-sized UASB facilities (e.g., serving populations 

above 200.000), per capita construction costs ranging from USD$30-40/P.E. can be 
estimated. 

♦	 In applications where the typical 65-75% BOD5 removal rates of the UASB process are not 
sufficient to meet the required discharge criteria, a polishing step must be provided. 
Applicable polishing technologies include facultative lagoons (the least expensive option if 
space is available), dissolved air flotation, and submerged aerated filters. Resulting 
construction costs for a facility relying on UASB reactors followed by a polishing step are in 
the order of USD$35-60/P.E. These values compare well to the USD$80-100/P.E. range 
considered typical for a conventional mechanical secondary treatment plant. 

3.13.1.5 Application Potential 
♦	 UASB technology followed by polishing steps is a treatment option is increasingly being 

considered for implementation in developing countries throughout the world with warm 
climates (wastewater temperatures in excess of 18˚C, approximately). In these countries, 
low-cost and low-tech solutions are thought to be more applicable than highly mechanized 
and complex conventional solutions such as activated sludge. 

3-62 



  

 

 
 

 
      

  

   

   

   

 
 

   
 

 
 

 
 

 

  
 

 
  

   
  

  
 

  
  

 

    
 

  
 

  
 

  
  

  
 

   
 

 

   
 

  

  

 

  
 

 

  
 

  
 
 

 
  

3.13.2 Anaerobic Treatment of Municipal Wastewater with UASB Reactors 
Case Study – Rio Frio WWTF, Bucaramanga, Colombia 

Table 3-13. Anaerobic Treatment of Municipal Wastewater – UASB Reactors Case Study – 
Rio Frio WWTF, Bucaramanga, Colombia. 

Ref Enquiry Item	 Response Information, Description and Remarks 

1	 Location: Country, urban or rural 

2	 Sector: clean, waste or sludge 

3	 Works Owner or Operator: with 
financial set-up, regulatory or not 

4	 Size: flows and loads or population 
equivalent 

5	 Energy Provider: with costs, 
incentives, taxes and conditions 

6	 Process: physical, chemical, or 
biological description 

7	 Component: all or part of the works 

8	 Specific energy problem: including 
quality or consent details 

9	 Process/Plant changes: mechanical, 
electrical or controls 

10	 Civil/Physical Changes: to water/ 
effluent quality, civil works, or process 

11	 Operational Changes: skill levels, 
procedures and maintenance 
routines 

12	 Risks and Dependencies: risk 
assessment of project and changes 

Bucaramanga, Colombia; Urban 

Wastewater 

Empresa de Pública de Alcantarillado de Santander – EMPAS S.A. ESP; 
public utility agency 

2009 average: 750 L/s ;16500 kg/d BOD5; 14800 kg/d TSS; 240,000 
inhabitants 

Electrificadora de Santander, is a public utility. 
Cost of energy: between USD$ 0.11 kWh and 0.18 kWh 
Basic Cost: USD$ 0.10 plus 10% of contribution (for EPS companies). The 
source of this electricity is hydroelectric power. 

Physical (preliminary treatment) followed by biological (anaerobic bioreactors 
followed by facultative polishing ponds). Sludge from the UASB units is 
dewatered in sand drying beds. 

6 mm fine screening; grit channels; 3 upflow anaerobic sludge blanket (UASB) 
reactors; 2 facultative polishing ponds. 

Low-energy solutions were necessary because of inability of the existing user 
rate structures to finance more energy-intensive conventional processes. 

The plant was originally designed as a UASB + polishing pond system to 
deliver a secondary treatment level effluent (i.e. 30/30 BOD5/TSS). Because 
of odor releases from ponds and the need to expand capacity in limited site, 
the plant will replace its ponds with an activated sludge polishing step. Biogas 
from the UASB reactors will be used for cogeneration, to offset additional 
power demand from new activated sludge process. New 3 mm fine screening 
will be added downstream of the existing 6 mm units. 

See description of process changes above 

The original UASB +polishing pond configuration, which started in 1990, had 
minimal O&M requirements. Most of the labor requirements are related to the 
handling and disposal of treatment residuals such as grit, screenings, and 
waste sludge. 

UASB process operates well under fairly narrow hydraulic loading conditions. 
Excess flows during storm events are normally diverted around the UASB 
units to prevent the washing of the sludge blanket. The other risk is that by 
being so inexpensive to operate, the user rate structures will have to increase 
considerably as the plant expands, and it adopt more energy- and O&M-
intensive mechanical components that will replace the ponds. 

Energy Efficiency in Wastewater Treatment in North America 3-63 



  

 
 

  
 

  
 

  

    
  

   
  

    
  

 
   

Table 3-13. Anaerobic Treatment of Municipal Wastewater –  UASB Reactors Case Study –
  
Rio Frio WWTF, Bucaramanga,  Colombia, continued. 
 

Ref  Enquiry Item  Response Information, Description and Remarks  

13  Implementation: design, build,  The plant was initially implemented as a conventional design-bid-construct  
procurement, installation and project. Expansion/upgrade could be implemented as design/build (turnkey).  
commissioning  

14  Energy Efficiency gains:  kWh or  Currently @ 15,200 kW/hr average  
kWh/m3 before and after  
implementation  

15  Cost/Benefit analysis: financial  This plant, which had  been producing a  secondary treatment level  effluent,  
appraisal or payback time  had an initial construction cost of  a primary treatment-only facility  (~ U.S.  

USD$32/P.E.). Operational cost  were also very low: in the order of  
USD$0.003/m3  (less than USD$0.1/1,000 gal.)  

16  Project  review: could it be improved A further review of polishing pond replacement options could be conducted to 
or developed?  establish if activated sludge is the most appropriate approach. Trickling filters  

by themselves or a trickling filter/solids contact configuration should be 
considered as a potentially simpler and less costly polishing option for the 
UASB units.  

17  Confidence grade: on data provided  The cost savings and process performance documented at this plant are 
typical of other similar systems also  in operation in Latin America.   

 

3.13.2.1 Observations  
Project Location  

The Rio Frio UASB plant located in the city of Bucaramanga, Colombia, is one of the  
world’s oldest operational large-scale UASB plants treating domestic sewage. First built in 1991 
for an equivalent population of 160,000 inhabitants, it was expanded first in 1993 to 
accommodate 240,000 population equivalents (p.e.) and then in 2001 to 320,000 p.e. with a 
design flow rate of 750 L/s. The first design did not contemplate odor control structures, and 
diffuse hydrogen sulfide emissions generated complaints from the community. The surface of the 
reactor was covered in 2001 and the gas collected and treated to minimize odor impacts. New 
UASB designs have a covered surface and gas collection and treatment. 

The plant has mechanical screening followed by grit removal and three UASB reactors. 
Effluent from the primary AST reactors is directed to two facultative lagoons of 2.4 hectares 
each. Biogas is collected and flared. Excess sludge is directed to sand drying beds and disposed 
of in a landfill after drying. A photograph of the Rio Frio plant is presented in Figure 3-19. 

According to recent operational data, the Rio Frio UASB reactors reduce the BOD5 from 
an influent concentration of 265 mg/L to an effluent of 60 mg/L. The effluent from the UASB is 
directed to two facultative lagoons that polish the pretreated water to achieve secondary level 
treatment of 30/30 mg/L of BOD and TSS for final discharge. 

3-64 



  

 
 

 

 

Figure  3-19. UASB Reactors  –  Rio Frio WWTP,  Bucaramanga, Colombia.  

Energy Efficiency in Wastewater Treatment in North America 3-65 



 3-66 



  

 

  
 

 

  

 

   

 

 

  
 

 

 
 
 

 
 
 

 

 
  

  

 
  

REFERENCES
 

Aly, R.E., R.P. Joshi, R.H. Stark, K.H. Schoenbach, and S.J. Beebe (2001).“Repair Time of 
Bacteria after Pulsed Electric Field Application.”IEEE International Conference on Plasma 
Science, Las Vegas, NV, June 17-22. 

American Wind Energy Association (AWEA); www.awea.org. 

Atlantic County Utilities Authority (ACUA); www.acua.com. 

Atlantic County Utility Authority’s(ACUA’s) website (www.acua.com). 

Audubon Organization; www.audubon.org. 

Banaszak, J.E., J.M. Alder, I. Lee, P Parameswaran, B.E. Rittmann, and R. Lopez (2009a). 
“Making Waste Biosolids a Sustainable Organic Electron Donor for Denitrification using 
Focused-Pulsed Technology.” Water Environment Federation Nutrient Removal 2009 
Conference Proceedings, Washington, D.C., June 28 - July 1. 

Banaszak, J.E., P. Burrowes, and R. Lopez (2009b). “Focused-Pulsed Treatment of Waste 
Activated Sludge: A Year in Review.” 5th Canadian Residuals and Biosolids Conference 
Proceedings, Niagara Falls, ON, September 13-15. 

Banaszak, J.E., P. Burrowes, G. Daigger, M.B. Enochs, A.M. Klein, B.E. Rittmann, M. Salerno, 
and P.R. Schlegel (2007).“Focused-Pulsed Treatment of Waste Activated Sludge:Application to 
Waste Biosolids Reduction and Increased Methane Production.” WEFTEC 2007, 80th Annual 
Water Environment Federation Technical Exhibition and Conference, San Diego, CA, October 
13-17. 

Banaszak, J.E., P. Burrowes, G. Daigger, M.B. Enochs, A.M. Klein, R. Lopez, B.E. Rittmann, 
and P.R. Schlegel (2008). “Focused-Pulsed Treatment of Waste Activated Sludge:Application to 
Waste Biosolids Reduction And Increased Methane Production.” WEFTEC 2008, 81st Annual 
Water Environment Federation Technical Exhibition and Conference, Philadelphia, PA, March 
30-April 2. 

Barjenbruch, M. and O. Kopplow (2003).“Enzymatic, Mechanical and Thermal Pre-treatment of 
Surplus Sludge.” Advances in Environmental Research, 7(3): 715-720. 

Beveridge, J.R., K. Wall, S.J. MacGregor, J.G. Anderson, and N.J. Rowan (2003).“Pulsed 
Electric Field Inactivation of Spoilage Microorganisms in Alcoholic Beverages and the Influence 
of Pulse Profile.”Digest of Technical Papers-IEEE International Pulsed Power Conference, pp: 
1132-1135. 

Bougrier, C., A. Battimelli, J.-P. Delgenes, and H. Carrere (2007a).“Combined Ozone 
Pretreatment and Anaerobic Digestion for the Reduction of Biological Sludge Production in 
Wastewater Treatment.”Ozone: Science and Engineering, 29(3): 201-206. 
BP Statistical Review of World Energy, June 2009. www.bp.com 

Energy Efficiency in Wastewater Treatment in North America R-1 

http:www.bp.com
http:www.audubon.org
http:www.acua.com
http:www.acua.com
http:www.awea.org


  

 
  

 

 
 

   

 

 

  

   

 

 
 

 

   
  

   

  

  
 

 
  

 
 

  
  

  
 

 

 
 

Burrowes, P., Hazlewood, P., Garner, S., Deshevy, R., Key, W., Advances in Biogas Treatment 
– Keeping Up with Demographic Changes, Presented at the 34th Annual Technical Symposium 
of the Water Environment Association of Ontario, Deerhurst Inn, April 2005 

Chernicharo, C.A.L. (1997) Princípios do tratamento biológico de águas residuárias: Reatores 
anaeróbios. Vol. 5, Ed. DESA – UFMG, Brasil, ISBN 85-7041-130-8 

Choi, H., S.-W. Jeong, and Y.-J. Chung (2006).“Enhanced Anaerobic Gas Production of Waste 
Activated Sludge Pretreated by Pulse Power Technique.”Bioresource Technology, 97(2): 198­
203. 

City of San Diego www.sandiego.gov. 

De Lucas, A., L. Rodriguez, J. Villaseñsor; and F.J. Fernádez (2005) Denitrification Potential of 
Industrial Wastewaters.Water Research, 39 (15), 3715. 

Email communication with David Miklosi, Vice President, Sterling Biopower. 

Energy Information Administration International Statistics Database: www.eia.doe.gov. 

Enersave Fluid Mixers; http://www.enersavemixers.com. 

EPA. "EPA Climate Change - Regulatory Initiatives." U.S.EPA. November 2, 2009. 
http://www.epa.gov/climatechange/emissions/ghgrulemaking.html (accessed 
November 2, 2009). 

Electric Power Research Institute (EPRI). Quality Energy Efficiency Retrofits for Wastewater 
Systems. Palo Alto, CA: Electrical Power Research Institute, 1998. 

Externalities of Energy: Extension of Accounting Framework and Policy Applications’, 
European Commission (2005). www.externe.info/expolwp6.pdf. 

Fang, J., Z. Piao, and X. Zhang (2006). “Study on High-voltage Pulsed Electric Fields 
Sterilization Mechanism Experiment.”The Journal of American Science, 2(2): 39-43. 

Foresti, E. (2002). Anaerobic treatment of domestic sewage: established technologies and 
perspectives. Water Science and Technology, Vol. 45 No 10, pp 181 -186. 

Giraldo, E., M. Peña, C. Chernicharo, J. Sandino, and A. Noyola. (2007) Anaerobic Sewage 
Treatment Technology in Latin-America: A Selection of 20 Years of Experiences, Proceedings 
of the 80th Annual Conference & Exposition of the Water Environment Federation, San Diego, 
California. 

Gossett, J.M. and R.L. Belser (1982).“Anaerobic Digestion of Waste Activated 
Sludge.”American Society of Civil Engineers, Journal of the Environmental Engineering 
Division, 108: 1101-1120. 

Gossett, J.M., J.C. Wilson, D.S. Evans, and P.L. McCarty (1978). "Anaerobic Digestion of 
Sludge from Chemical Treatment," Journal Water Pollution Control Federation, 50: 533-542. 

Haug, R.T. (1977). “Sludge Processing to Optimize Digestibility and Energy Production.” 
Journal Water Pollution Control Federation, 49(7): 1713-1721. 

Haug, R.T., D.C. Stuckey, J.M. Gossett, and P.L. McCarty (1978).“Effect of Thermal 
Pretreatment on Digestibility and Dewaterability of Organic Sludges.” Journal Water Pollution 
Control Federation, 50(1): 73-85. 

R-2 

www.externe.info/expolwp6.pdf
http://www.epa.gov/climatechange/emissions/ghgrulemaking.html
http:http://www.enersavemixers.com
http:www.eia.doe.gov
http:www.sandiego.gov


  

  
 

  
  

 

 
  

 

 
 

 

  
   

 
 

 

 

 
 

 
  

 

  
 

 
 

 

  

 

Jones, Donnie. Navy Electricity and Electronics Training Series. Naval Education and Training 
Professional Development and Technnology Center, 1998. 

Khanal, S.K., D. Grewell, S. Sung, and J. Van Leeuwen (2007). “Ultrasound Applications in 
Wastewater Sludge Pretreatment:A Review.”Critical Reviews in Environmental Science and 
Technology, 37(4): 277-313. 

Kim, J., C. Park, T.-H. Kim, M. Lee, S. Kim, S.-W. Kim, and J. Lee (2003).“Effects of Various 
Pretreatments for Enhanced Anaerobic Digestion with Waste Activated Sludge.”Journal of 
Bioscience and Bioengineering, 95(3): 271-275. 

Kim, Y.-K., M.-S. Kwak, S.-B. Lee, W.H. Lee, and J.-W. Choi (2002), “Effects of Pretreatments 
on Thermophilic Aerobic Digestion.” Journal of Environmental Engineering, 128(8): 755-763. 

Koners, U., V. Heinz, D. Knorr, M. Löffler, and W. Schmidt (2006a).“Effects of Pulsed Electric 